
environments 

Article

L’Aquila Smart Clean Air City: The Italian Pilot
Project for Healthy Urban Air

Alessandro Avveduto 1,*, Francesco Ferella 1,2 ID , Marina De Giovanni 1, Valentina Innocenzi 2,
Lorenzo Pace 1 and Paolo Tripodi 3

1 Società Progetti Innovativi srl, Via C. D’Andrea snc, 67100 Bazzano, Italy; francesco.ferella@univaq.it (F.F.);
marina.degiovanni@spintecnologia.com (M.D.G.); lorenzo.pace@spintecnologia.com (L.P.)

2 Department of Industrial Engineering, Information and Economics, University of L’Aquila,
Via G. Gronchi 18, 67100 L’Aquila, Italy; valentina.innocenzi1@univaq.it

3 IsCleanAir srl, Piazza della Manifattura 1, 38068 Rovereto, Italy; ptripodi@iscleanair.com
* Correspondence: alessandro.avveduto@spintecnologia.com; Tel.: +39-0862-442-181; Fax: +39-0862-441-113
[...]
environment, the APA technology has been incorporated within a multimedial totem with a size of 
1300 × 400 × 2100 mm. The device is shown in Figure 2. 

(a) (b)

Figure 2. APA Totem (1300 × 400 × 2100 mm, AISI (American Iron and Steel Institute) 304 stainless 
steel). The multimedial 55-inch touch-screen is installed in the central part of the front panel (a). 
Internal view of the system (b). 

Every system is also equipped with a monitoring station of the main air pollutants and 
environmental parameters, creating, when fully implemented, a dense distributed network in that 
urban area, with easy monitoring and processing of sensible atmospheric data and environmental 
information, at a broad scale. The gas sensors used are of the MQ-type, based on electrochemical and 
semiconductor technology, SnO2 sensitive material, with lower electrical conductivity in clean air. 
They are calibrated directly in S.P.In laboratories, in collaboration with the Department of Industrial 
Engineering, Information and Economics of the University of L’Aquila. Those sensors allow a 
continuous real-time monitoring of light gas concentration in the air, such as CO, NOx, SOx, C6H6, 
CH4, particulate matter PM0.5–PM1, PM1–PM3, PM3–PM5, PM5–PM10, PM>10, and physico-chemical 
data such as air temperature, pressure and relative humidity. In addition to the environmental and 
weather parameters, the on-board electronic system monitors many internal process parameters to 
control the correct operating conditions of the device. All the data are sent to a cloud database 
platform where in real time there is access to all data and it is possible to operate the systems. 

Figure 2. APA Totem (1300 × 400 × 2100 mm, AISI (American Iron and Steel Institute) 304 stainless
steel). The multimedial 55-inch touch-screen is installed in the central part of the front panel (a).
Internal view of the system (b).

Every system is also equipped with a monitoring station of the main air pollutants and
environmental parameters, creating, when fully implemented, a dense distributed network in that
urban area, with easy monitoring and processing of sensible atmospheric data and environmental
information, at a broad scale. The gas sensors used are of the MQ-type, based on electrochemical
and semiconductor technology, SnO2 sensitive material, with lower electrical conductivity in clean air.
They are calibrated directly in S.P.In laboratories, in collaboration with the Department of Industrial
Engineering, Information and Economics of the University of L’Aquila. Those sensors allow a
continuous real-time monitoring of light gas concentration in the air, such as CO, NOx, SOx, C6H6,
CH4, particulate matter PM0.5–PM1, PM1–PM3, PM3–PM5, PM5–PM10, PM>10, and physico-chemical
data such as air temperature, pressure and relative humidity. In addition to the environmental and
weather parameters, the on-board electronic system monitors many internal process parameters to
control the correct operating conditions of the device. All the data are sent to a cloud database platform
where in real time there is access to all data and it is possible to operate the systems.



Environments 2017, 4, 78 5 of 20

2.2. Brief Description of the Wastewater Treatment Plant

The wastewater coming from APA scrubbers, containing the atmospheric contaminants captured
from air, needs to be treated to comply with the Italian environmental regulation D.Lgs. 152/2006,
whose limits depend on the final destination of the treated water (sewage network, water body or an
industrial-district wastewater treatment plant). Nevertheless, as the zero liquid discharge (ZLD) policy
is one of the topics to pursue in the project, the wastewater treatment plant (WWTP) was designed in
order to achieve a higher quality of the treated water that makes it suitable to be reused in the APA
scrubbers. Such recycling closes the loop of the water cycle and makes the entire APA project more
environmentally friendly.

The design of the pilot plant for treatment of water coming from the cluster of APA scrubbers
installed in different areas of the city was carried out with the aim of versatility and flexibility of use.
For this reason, a skid-mounted mobile plant was chosen. In particular, the plant is assembled on
two skids that can be housed in two 40 ft standard containers: thus, the system is mobile and can
be transported where required. The treatment is composed of a series of physico-chemical stages
like filtration, coagulation, adsorption and advanced oxidation processes. The concept of the plant is
shown in Figure 3.

Environments 2017, 4, 78 5 of 20 

 

2.2. Brief Description of the Wastewater Treatment Plant 

The wastewater coming from APA scrubbers, containing the atmospheric contaminants 
captured from air, needs to be treated to comply with the Italian environmental regulation D.Lgs. 
152/2006, whose limits depend on the final destination of the treated water (sewage network, water 
body or an industrial-district wastewater treatment plant). Nevertheless, as the zero liquid discharge 
(ZLD) policy is one of the topics to pursue in the project, the wastewater treatment plant (WWTP) 
was designed in order to achieve a higher quality of the treated water that makes it suitable to be 
reused in the APA scrubbers. Such recycling closes the loop of the water cycle and makes the entire 
APA project more environmentally friendly. 

The design of the pilot plant for treatment of water coming from the cluster of APA scrubbers 
installed in different areas of the city was carried out with the aim of versatility and flexibility of use. 
For this reason, a skid-mounted mobile plant was chosen. In particular, the plant is assembled on 
two skids that can be housed in two 40 ft standard containers: thus, the system is mobile and can be 
transported where required. The treatment is composed of a series of physico-chemical stages like 
filtration, coagulation, adsorption and advanced oxidation processes. The concept of the plant is 
shown in Figure 3. 

Figure 3. Water loop of the smart city pilot project. 

The wastewater pilot plant (WPP) was designed according to the optimal conditions set up in 
the experimental campaign. The basic hypothesis was that APA scrubbers are installed in different 
places around the city, such as bus stations, malls, car parking lots, squares and roads; the maximum 
distance between two consecutive devices is 25 m, in order to have the maximum abatement effect. 
Another hypothesis was the total number of scrubbers, i.e., 100, that is the minimum reasonable 
number of devices that should be installed in an Italian medium city with 150,000 inhabitants. Each 
scrubber is filled with 200–250 L of aqueous solution, and every month the wastewater of each 
device is partially collected and replaced with fresh solution. The WPP has a nominal capacity of 3 
m3/batch for 1 batch/day that lasts 8 h. The aqueous solution in the APA scrubber’s tanks tends to 
decrease because of air flow transportation and evaporation, which is much stronger during the 
spring-summer season. 

Figure 3. Water loop of the smart city pilot project.

The wastewater pilot plant (WPP) was designed according to the optimal conditions set up in
the experimental campaign. The basic hypothesis was that APA scrubbers are installed in different
places around the city, such as bus stations, malls, car parking lots, squares and roads; the maximum
distance between two consecutive devices is 25 m, in order to have the maximum abatement effect.
Another hypothesis was the total number of scrubbers, i.e., 100, that is the minimum reasonable number
of devices that should be installed in an Italian medium city with 150,000 inhabitants. Each scrubber
is filled with 200–250 L of aqueous solution, and every month the wastewater of each device is
partially collected and replaced with fresh solution. The WPP has a nominal capacity of 3 m3/batch for
1 batch/day that lasts 8 h. The aqueous solution in the APA scrubber’s tanks tends to decrease because
of air flow transportation and evaporation, which is much stronger during the spring-summer season.



Environments 2017, 4, 78 6 of 20

Several operations are carried out at the WPP, usually combined in different sequences,
that depend on the characteristics of the waste solution. The goal of the integrated treatment is
to reduce the amount of pollutants, mainly represented by total suspended and dissolved solids (TSS
and TDS), chemical oxygen demand (COD), metals, nitrates and organics. The treatment stages of the
WPP are shown in Figure 4.

Environments 2017, 4, 78 6 of 20 

 

Several operations are carried out at the WPP, usually combined in different sequences, that 
depend on the characteristics of the waste solution. The goal of the integrated treatment is to reduce 
the amount of pollutants, mainly represented by total suspended and dissolved solids (TSS and 
TDS), chemical oxygen demand (COD), metals, nitrates and organics. The treatment stages of the WPP 
are shown in Figure 4. 

Sedimentation

Polluted air

Clean
 air

Wastewater after treatment

Wastewater

Scrubber

Precipitate 

Fenton Filtrate

COD < 160 mg/L

COD < 300 mg/L

FeSO4

H O2 2

pH=8

Ca(OH)2

pH=3-4

H SO2 4

Coagulation Filtrate

Fe (SO )2 4 3

Cake

Filter press

TSS < 100 mg/L

TSS > 100 mg/L

Phenols < 2 mg/L

Coagulation Filtrate

Cake

Adsorption

Fe (SO )2 4 3 Activated carbon

COD < 400 mg/L
TSS > 100 mg/L

Phenols > 2 mg/L
NO3-N, NH3-N < 30 mg/L

COD > 400 mg/L
TSS > 100 mg/L

Phenols > 2 mg/L
NO3-N, NH3-N > 30 mg/L

Filter press

Filter press

Cake

Water

Figure 4. Different treatment pathways available in the WPP (COD: chemical oxygen demand; TSS: 
total suspended solids; NO3-N: nitric nitrogen; NH3-N: ammoniacal nitrogen). 

The process includes sedimentation of TSS, pH adjustment, coagulation, the Fenton process and 
basification up to pH 8. Activated carbon can be used for adsorption of organics resulting from 
condensation of exhaust car gas, and recalcitrant pollutants that could be dissolved in the 
wastewater. The sludge obtained from such treatment is separated by filtration, dehydrated and 
stored for landfilling. The treated water is thus stored in one tank and used to refill APA scrubbers: a 
small tanker truck, equipped with a centrifugal pump, is used for this purpose. As previously stated, 
two skids are required for all the equipment. This technical solution guarantees adequate openings 
for ordinary and maintenance operations. The plant is also equipped with a compressor, plastic 
tanks containing the chemical reagents, electrical connections and one PLC panel. The main 

Figure 4. Different treatment pathways available in the WPP (COD: chemical oxygen demand; TSS:
total suspended solids; NO3-N: nitric nitrogen; NH3-N: ammoniacal nitrogen).

The process includes sedimentation of TSS, pH adjustment, coagulation, the Fenton process
and basification up to pH 8. Activated carbon can be used for adsorption of organics resulting
from condensation of exhaust car gas, and recalcitrant pollutants that could be dissolved in the
wastewater. The sludge obtained from such treatment is separated by filtration, dehydrated and
stored for landfilling. The treated water is thus stored in one tank and used to refill APA scrubbers:
a small tanker truck, equipped with a centrifugal pump, is used for this purpose. As previously stated,
two skids are required for all the equipment. This technical solution guarantees adequate openings for
ordinary and maintenance operations. The plant is also equipped with a compressor, plastic tanks
containing the chemical reagents, electrical connections and one PLC panel. The main equipment
includes storage tanks for chemical reagents (ferric and ferrous sulfate, polyethylene, lime, hydrogen
peroxide, sulfuric acid and sodium hydroxide); storage tanks for wastewater, treated water, processing
tanks and one reactor; plate & frame filter; a compressor and scrubber. As regards the equipment



Environments 2017, 4, 78 7 of 20

materials, polypropylene was chosen for reactors and tanks, whereas AISI (American Iron and Steel
Institute) 304 stainless steel was used for pumps and pipelines.

2.3. Deep Street Canyon Case and CFD Model—Boundary Conditions

A street canyon is an urban street surrounded by tall buildings. A fundamental parameter in
determining the field of wind flow within the canyon is the aspect ratio H/W, where H is the height
of the buildings and W is the width of the street. In this work, deep street canyons with aspect ratios
2 or 3 are considered. According to the literature [20], such configurations, for a wind perpendicular
to the street axis, give rise to two counter-rotating vortices. The lower vortex is more isolated and
decoupled from the overlying wind structure, and it traps the pollutants, limiting their dispersal into
the free atmosphere. This peculiar urban habitat is one of the most favourable for the installation of
APA system.

Regarding CFD simulations, the commercial software ANSYS Fluent (version 13.0, ANSYS Inc.,
Canonsburg, PA, USA) code was employed to simulate the dynamics into a 2-D deep street canyon,
like in [21]. The APA scrubber is composed of one cylinder 2.4 m high, including the chimney, with a
1.5 m diameter. The presence of three vents was simulated, two of which were placed on the side walls
of the APA (inlets), 80 cm from the ground, while the third (outlet) was positioned at the top of the
chimney. An air fan was placed at the base of the chimney and it is characterized by a pressure drop of
309 Pa. Pollutant abatement takes place in the cylindrical scrubber by means of a fictitious chemical
reaction with a constant decay of a passive tracer:

tracer + air → air (1)

The rate in Reaction (1) is adjusted in order to reach a desired abatement efficiency of the scrubber.
The air to be processed is conveyed into the lateral vents, the pollutants are partly removed by the
chemical Reaction (1) and the “purified” air is released from the vent at the top of the chimney.

2.4. Air Quality Characterization: Particle Number Measurements

The PM measurements normally refer to the mass concentration, as this is the standard used
by the European legislation for the definition of air quality limit values. In the last years, interest
in the numerical concentration increased strongly among the members of the scientific community.
According to one recent study [22], particle number concentration plays a predominant role in terms
of health impact, so the Regulation of the European Commission [23] established the vehicle emission
standards to be defined in terms of particle number. It is known that the numerical concentration
distribution is not correlated with the mass concentration and must then be determined independently.
In this study, the particle concentration has been measured by means of an Optical Particle Counter
(OPC) in 6 size channels in the range 0.30–25 µm. The measurements were carried out with a sampling
frequency of 2 min (about 6 liters of air for single sample). The OPC TSI Aero Trak Model 9306-04
complies with all the stringent requirements set forth in ISO 21501-4. The instrument is calibrated with
NIST traceable PSL spheres using TSI’s world class Classifier and Condensation Particle Counters,
the recognized standard for particle measurements. The instrument collects the particle concentration
in the following size classes: 0.30–0.49 µm, 0.50–0.99 µm, 1.00–2.99 µm, 3.00–4.99 µm, 5.00–9.99 µm
and 10.00–25.00 µm (fine and coarse particulate matter).

3. Description of the Sites

L’Aquila, a city of about 70,000 people, is located in a valley of the Italian Central Appennines,
about 700 m above sea level (see Figure 5).



Environments 2017, 4, 78 8 of 20Environments 2017, 4, 78 8 of 20 

 

Figure 5. L’Aquila, Italy (42°22′ N, 13°21′ E). Topography of the region of interest. 

The valley, crossed by the Aterno river, extends about 10 km in width and about 50 km in 
length, it softly slopes to the South-East, and it is delimited by the Gran Sasso range to the 